







Jonathan B Doe DOB: **12/21/1950**
 Allergies: **No Known Drug Allergies**

 Family Doctor: Dr. Jones
 555-5555

Take These Medications	At These Times				
	7am	8am	12N	8pm	11pm
 Prilosec [®] (Omeprazole) 20mg Capsule(s) <i>Treats/prevents stomach ulcer/heartburn</i>	1 Capsule(s)		1 Capsule(s)	1 Capsule(s)	
 Cymbalta [®] (Duloxetine HCL) 60mg Delayed release capsule(s) <i>Treats mood disorders/depression; Treats/Prevents nerve pain</i>		1 Delayed release capsule(s)	1 Delayed release capsule(s)		1 Delayed release capsule(s)
 Altace [®] (Ramipril) 2.5 mg Capsule(s) <i>Controls blood pressure; Heart medicine</i>		1 Capsule(s)			
 Coumadin [®] (Warfarin) 1mg Tablet(s) <i>Thins blood</i>					1 Tablet(s)
 Januvia [®] (Sitagliptin) 50mg Tablet(s) <i>Lowers blood sugar</i>		1 Tablet(s)			
 Lipitor [®] (Atorvastatin) 20mg Tablet(s) <i>Lowers cholesterol</i>		1 Tablet(s)			

The pharmacist may make a generic substitution for the medication shown in your Daily Schedule. The medication name, dosage strength, shape, color, and size may change as a result of this substitution. Please check dosage strength on your prescription bottle against the dosage strength shown on your daily schedule. Call your healthcare professional's office immediately if you receive medication that is different from what was prescribed or if you have questions about your medication.

1 teaspoon = 5mL, 1 tablespoon = 15mL